) AVEINX

ABAHTIEMOI

BASKETBALL -

IGNITE DCC35

Mnaokéra ue Baon | Basketball Set

(Odnyiec Zuvapuohdynone | Assembly Instructions)

Odnyieg ouvapuoAdynong
oTn ogAida 2

Assembly instructions
on page 7

oy MdBe nepioodTePa yia Tn
e pnaockéra okavdpovtag o QR
i

£3h = Learn more about the basketball
* set by scanning the QR

www.amiLda.gr
[ 25 M5
S ﬁ @mi":

'Omou urtapyet AMILA, Where there is AMILA,

YMAPXOYN NIKHTEL. ITEM NO.: 49221 THERE ARE WINNERS.




m AIZTA EEAPTHMATQN ZYNAPMOAOIHZHX

# TMX NEPIrPA®H ZXEAIO

A | 1 |Bida M12x180 pe ma&iuddi, poSENeC Kat peydhoug @___-:.m
TPIBEiC

B | 2 |Bida M12x180 pe ma&ipudadi, podeNeg, HIKpoUC M
TPIBEiC Kal amooTdtn

C [ 2 |Bi®da M12x180 pe ma&iuddl, poSENEC Kal IKPOUC @:.__:_.m
TPIPEIg

D | 1 [BidaM10x100 pe ma&iudadt kat podENeC ﬂ
I

E | 2 [Bida M10x90 pe ma&ipuddt kal poSENeG @::—a]
G | 2 [Bida M8x90 pe ma&iuadt kat podENeC M

H | 1 |Bida M8x70 pe ma&ipuddt kat podENeC f

J | 6 [Bida M8x20 ue ma&iuadt kat podéheg

M| 2 | Tpoxoi

N | 1 |Kamdki

O [ 1 |Tama oG vepoL/AuoU

P | 1 |Aixtu

Q| 1 [Zmpiypa pnxaviopol puBuiong UYoug

R |1 |MaviBéra

S | 2 |Kovtoi owhAveg othpténg o

T | 2 [Makpioi cwAfveg otAPIENG e o o))

U [ 2 |Avtnpiba — )
V | 1 |A€ovag Tpoxwv C 1
W 1 |Emdvw oTtOAoC 0: i 00




# |TMX MEPIrPA®H IXEAIO
X | 1 [Meoaiog otONoC

Y [ 1 |Kdtw otoNo¢ ([ v

Z [ 1 [Mnxaviopog pubuiong uyoug

AA| 1 [Ztepavi

BB| 1 |Baon

CC| 1 [TaumAo 7

2YNAPMOAOTIHzH

MPpWTa OTEPEWOTE TO OTNPIYMA TOU ﬁ
ﬁ pNxaviopoL pubuiong upouc (Q) otov
peoaio oTuMo (X) XpnolpomolwvTag Ta
l 2 oet amno Bida M8x90 pe ma&iudadi kat
_%1_ o - 23 V0 podéhec (G), omou G1 n Bida, G To
] W | ]>.' LI W | ma&padt kat G2 ot podélec: ppovTi-
<1 ote va tonoBetrioete and pia podéha
o€ kKABe mAeupd kal oifte KaAd Ta
ma&padia.

MeTtd evwoTte Toug TPEIC OTUAOUC
- (W,Y & Z), ppovTtiCovtag ol TpUTIEG TTOU
UTTAPXOULV VA €ival EVBUVYPAUUIOUEVEC

i
=

IX | yia va propéoete va toug RidwoeTe
X [©l | otaBepd. Evoéxetal va xpelaoTei va
) TOUG XTUTINOETE TIPOG Ta KATW 3-4 o-

PEG Y10 VA EQAPUOOOUV CWOTA: Yia va
TO KAVETE AUTO, XPNOIMOTIOIROTE €va
KoppdTL EUAoUL 1 xapTdKouTou Yia va
Y | punv tpavpatioste Tov KATw oTUAO
/KAl TO MATWHA.

[




M e T da goTEPEW- E2 E3  OTe KAAA PETALY TOUG TOUG OTUAOUG

\f/ ra e e - ’ ’ ’
7 ] ~ % | Me Bideg ma&ipddia kat podéAec (E).
f—wmm{ HB8 Mpooé€te 6T Mpémel va Tomobe-

tioete pia podéha (E2) amo kabe

b e TAEUPA €KAOTNC TPUTIAC.

‘Enetta, Xpnotgomnolwvtag tov déo-
va Tpoxwv (V), OTEPEWOTE TOUG TPO-
X00¢ (M) oto gpmpd¢ pépog e faong (BB)
Kal TOUTOXPOVO OUVOEDTE Kal TO OET TwV
\ OTUAWV TTOU BNUIOVPYAOCATE TIPONYOUUE-
vwc, XPNOUOTIOIWVTAG TNV TPUTIA OTO KA-

TW UEPOC TOU KATW oTUAoU (Y) =

TéNog, onkwote Tov oTUAO 6pOlo Kal

OTEPEWOTE TOV UE avtnpidec (U) -
XPNOILOTIOIWVTAC OET PE Bi- 4o BT J21
0e¢, podélec kal ma&ipadla _' \
(D &)J).

2TEPEWOTE TO OTEPAVL (AA) oto TaumAd (CC) pe Bideg, podéheg kal ma&ipudadia (J). Metd ocuvdéote
OTOUG HaKpLloug owAnveg otipiéng (T) kat Té€Aog Toug kovtoug (S) xpnotpomolwvtag Bideg, podéAeg,
nmafiuddia, tpiBeic kal amootdteg (B). Awote 18iaitepn mpoooyr ota SUo oxripaTa ooV agopd TIC
Béoelg TTou TIPETEL va UTTOUV Ol TPIPEIC KAl Ol ATTOOTATEC,.




>uvd€oTe OTOUC HaKpPLoUg owAnveg otripténg (T) Kal Toug kovtoU¢ (S) otov emdvw otuho (W) xpn-
olpomolwvtag Bideg, podéhec, ma&iudadia kat Tpipeic (C). Awote 18laitepn Mpoooxr 6oV aPopd TIC
Béoelg Tou TPETeL va UTTOLV oL TPIPEIC.
‘Eneita TomoBetriote to Kamdkl (N)
OTO €MAVW PEPOG TOU EMAVW OTU-
Aou (W).

3

Metd ouvd€oTe TOUC HAKPLOUG OCWARVEC oTtripténc (T) oto emdvw HEPOC TOU
pnxaviopol puBuiong vYoug (Z) xpnotpomolwvtag Bideg, podéleg, ma&ipuddia
kal Tp1Peic (A). AwoTe 18laitepn Mpoooxr 6oov agopd Ti¢ BECEIC TTou TIPETTEL val
umouv ol Tpieic.



Enetta ouvd€oTe TO KATW UEPOG TOU UNXAVL-

m OMOU pUBuIoNg LYoUC (Z) oTo oTAPLYUA Tou
(Q) pe Bida, ma&ipadt kat podéheg (H). Tomobe-
TRoTe Kal ™ paviBéra (R) pe tn Bida mou Ppi-
OKETAI OTO KATW PéPoc. H puBuion UPoug Tn¢
MTTAOKETAC YIVETAL TIEPIOTPEPOVTAC TOV UOXAO
o6e€1d-aplotepd.

Mepdote 10 Sixtu (P) 01O OTEPAVL (AA) OTTWC
Seixvouv ol KATwo!I EIKOVEC,.

J
|

FEMIZMA BAZHZ

Apéowc HOAIC OAOKANPWOETE TN CUVAPUOAOYNON TNG UITAOKE-

TOC, MPEMEL va YEUIOETE TN Baon.
1. ApaipéoTe To Kamdki mou BpioKeTal 0To TMiow UEPOC. Kamaki (O)
2. Mmopéite va Tn YEUIOETE e VEPO XPNOIUOTIOIWVTAG YIA EVKO- [ 25 /

Aia To AdoTixo tou motiopatog. H xwpntikotnTa gival mepi-
1ToU Ta 120 KIAA VEPOU.
3. EVaANOKTIKQ, YTTOPEITE VA TN YEUIOETE e Appo. H xwpnTiko-
™NTa NG Bdong givat mepimou 170 KIAG.
20G TPOTEIVOUUE VA XPNOIUOTIOINOETE AUMO YIOTI AKOMA Kal Uia
MIKPOOKOTIIKA TpUToUAA 1Tou uropei va dnuioupynBei and éva
neTpaddki kdtw amd tn Pdon Ba emitpéPel 0To vePS va Pyel E€w.
Opeilete va eNéyxete TNV TANPOTNTA TNG BAong mpv amd
KABOE xpron TNG UIMAOKETAG. AKOMA Kat av eV TN XPNOIHOTTOINCETE Yia TTOAU Kalpd, TIAN TTPETTEL TIEPL-
008IKA va TNV EAEYXETE YIA ATTOPUYH ATUXNHUATWV.
Emiong, mpémel meplodikd va eAéyxeTe av ONeC ol Bideg eival Kald oplypéveg, KaBwe kat yia eBopd
OTA UETAAIKA HEPN TNG UIMACKETAC, pBopA TTou uropei va pokAnBei and dlafpwTtikolg mapdayo-
VTEG, KOKA Xprion A AOyw KalpIKwv cuvONnKwv.

SwAAvag
TOTIOPATOG

METAOOPA MNAZKETAZ

lupiote T paviBéra (R) kat kateBAoTe To TAUMAS 0TO EAAXIOTO UYOC. ZTabEite Umpoaotd and tn pma-
okéta. Kpatriote Tov oTUAO Kal Tpafnéte Tov mPog To HEPOG OAG PEXPL VA TTATHOOUV Ol TPOoXOol. Twpa
UTTOPEITE VA UETAPEPETE TN PMAoKETA Omou embupeite. Emeta agriote apyd Kat amald ) Baon va
akoupmnoel aAL oto £dagoc, povtiovtag n meptoxn mou Ba Tnv TATe va gival opllovTia, Agia Kat
kaBapr| amo avTikeipgeva mou Ba pmopovoav va Tpavpatioouy ) Baon.

—6—



PARTS LIST

# |PCS DESCRIPTION DRAWING

A [ 1 |Bolt M12x180 with nut, washers and large @___-:.m
bushings

B | 2 |Bolt M12x180 with nut, washers, small bushings M
and spacer

C | 2 |Bolt M12x180 with nut, washers and small @:.__:_.m
bushings

D | 1 [Bolt M10x100 with nut and washers ﬂ

8 I

E | 2 |Bolt M10x90 with nut and washers @::—a]

G | 2 |Bolt M8x90 with nut and washers M

H [ 1 |Bolt M8x70 with nut and washers A

J | 6 |Bolt M8x20 with nut and washers

M | 2 | Wheels

N|1|Cap

O | 1 |Sand/water lid

P | 1 |Net

Q | 1 [Support for height adjustment mechanism

R | 1 [Crank

S | 2 |Short support tube e 9J

T | 2 |Long support tube e o o))

U | 2 |Brace [ — -

V| 1 [Wheel axle L

W 1 |Top pole 0: . 00




# [PCS DESCRIPTION DRAWING

X | 1 |Middle pole 0 :0
(o] O O o

Y | 1 |Lower pole ([ v ::()
o]

Z | 1 |Height adjustment mechanism

AA[ 1 |Rim
BB| 1 |Base
CC| 1 |Backboard 7

ASSEMBLY

* Secure the support for the height ﬁ
ﬁ adjustment mechanism (Q) to the

middle pole (X) using the 2 sets of
l bolt M8x90 with nut and two wash-

_%1_ o - 23 ers (G), where G1 is the bolt, G the
i ]>.' LW | nutand G2 the washers; take care to
<1 place one washer on each side and

securely tighten all nuts.

n\

(== gy . * Connect all three poles (W, X &),
|- l making sure their holes are aligned.
You might have to hit them a few
e IX times downwards in order to fit cor-
X <1 rectly; in order to do such a thing,
- please use a piece of timber or card-

board so that you do not damage
the lower pole or the floor.




E3  Then secure the three poles togeth-
T = ¥~ % | er by using bolts, nuts and washers
F—wam-H H—8| (£). Make sure you place a washer
1 (E2) on each side of every hole.
No;/

Afterwards, using the wheel axle (V), fix P
the wheels (M) to the front of the base (BB)
\ while at the same time connect the pole set

from before, using the hole on the lower
part of the lower pole (Y).

G

Next, use braces (U) to secure
the pole set vertically using

bolts, washers and nuts (D
&J).

Secure the rim (AA) to the backboard (CC) with bolts, washers and nuts (J). Then fix the long (T) and
the short (S) support tubes using bolts, washers, nuts, bushings and spacers (B). Please pay attention
to where bushings and spacers must be placed by carefully looking at the following two (2) drawings.




Connect thelong (T) and short (S) support tubes to the top pole (W) using bolts, washers and nuts (C)
paying attention to place the spacers
correctly. Then place the cap (N) on
the top of the top pole (W).

3

Connect the long support tubes (T) to the top of the height adjustment mech-
anism (Z) using bolts, washers, nuts and spacers (A) paying attention to place
the spacers correctly.



Connect the lower end of the height adjust-
ment mechanism (Z) to it support (Q) using
bolt, washers and nut (H). Also secure the
crank (R) on the end. The height adjustment is
done by rotating the crank.

Finally, thread the net (P) on the rim (AA) as
shown below.

J
|

FILLING THE BASE

Immediately after assembly, you must fill the base to prevent

tipping of the basketall set.

1. Remove the cap on the back.

2.You may fill the base with water using the garden hose. Its
capacity is about 170kg.

3. Or you may fill it with sand.

We advise you to use sand because even the slightest hole,
easily caused by a tiny rock under the base, will allow the water
to come out.

You are obliged to check if the base is full before using the
basketball. You must do so even if you are not using it for a long
time in order to prevent accidents.

You must also periodically check if all nut are tightened and whether all metal parts are in good
condition.

MOVING THE BASKETBALL SET

Use the crank (R) to lower the backboard to the lowest setting. Stand in front of the basketball, hold
the pole and pull it towards you until the wheels touch the ground. you may now easily move the
basketball wherever you like. Then, slowly let the base touch the ground, taking care that this area is
horizontal, smooth and clean of objects that might puncture it



ELDICO EX
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




